
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Ballina Shire Council Drinking Water Management 
System 

 

Risk Assessment Workshop Report 
 
 

December 2012 
 
 
 
 
 

viridis.net.au 



 

 Ballina Shire Council Drinking 
Water Management System 

 
 Risk Assessment Workshop Report 

 
 

 

 

 
Viridis Consultants Pty Ltd 
ABN 49 129 185 271 
GPO Box 135 
Brisbane QLD 4001 Australia 
Tel:  1300 799 310 
Fax:  1300 799 350 
Web: www.viridis.net.au 

 

 

Citation: Ballina Shire Council, 2012, Ballina Shire Council Drinking Water Management System - Risk 
Assessment Workshop Report, prepared for Ballina Shire Council by Viridis Consultants Pty Ltd. 

© Viridis Consultants Pty Ltd 2012 

 

Ballina Shire Council logo
[...]
WOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBARWOLLONGBAR

ALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLEALSTONVILLE

WARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELLWARDELL

LENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOXLENNOX
HEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEADHEAD



Ballina Shire DWMS Risk Assessment Briefing Paper 

12NS07-R77-2   
September 2012 3 

2 Ballina Area Characteristics   
Ballina Shire comprises a land area of 487 km2, with four distinct landforms: the coastline, 
escarpment, lowlands and plateau. The population of the Ballina Shire is estimated at 42,708 
(2010) with an average annual population growth rate in the order of 1.5%. The township of Ballina 
is situated on the mouth of the Richmond River. Among facilities in Ballina are four high schools, 
five primary schools a hospital and aged care facilities. Only ~0.4 % of the total Shire is used for 
industrial and business purposes (2004)  

2.1.1 Climate 

Ballina experiences a humid subtropical climate, typical of the central part of Australia’s eastern 
coast. Approximately 40% of the town’s total annual precipitation occurs from December to 
March, with March being the wettest month of the year receiving an average of 215.4 mm of 
precipitation. Ballina’s annual precipitation total is 1808.2 mm, which is one of the highest annual 
precipitation levels along the eastern coast of Australia, south of the tropical coast of northern 
Queensland. Ballina’s wetness is due to the town’s coastal location and exposure to frontal 
systems that develop in the Tasman Sea. Rainfall data is collected at the Bureau of Meteorology’s 
recording station at Ballina Airport.  

2.1.2 Geology and Soils 

The geology of the Ballina Shire is dominated by the volcanic history of the region, the Richmond 
River system and the proximity to the coastal zone. Areas include: the Alstonville Plateau which 
consists of rolling low hills and hills predominantly on the Lismore Basalts, the Wollongbar Soil 
Landscape which is good quality agricultural land, the Richmond River Alluvial Plain to the west 
and north-west of Wardell with soils consisting of clays and earthy sands, the Richmond River 
estuary with a deltaic floodplain with moderately fertile, potential acid sulfate soils, and coastal 
zone North of the Richmond River consisting of sedimentary soils, sand dunes and outlying basalt 
remnants.  

2.1.3 Flooding  

The Wardell and Cabbage Tree Island Flood Plain Risk Management Study was conducted in 
2004 in order to address the existing flood problems at both Wardell and Cabbage Tree Island. 
The report prepared in 2007 assesses the impacts of predicted major floods, and also looks at 
mitigation options to minimise impacts. The mitigation options comprise engineering options as 
well as planning/building options.  

2.1.4 Land Use  

Land use within the Ballina Shire is 61.6% rural agricultural land (includes plateau, coastal and 
secondary agricultural land) 26.3% environmentally protected land, 2.4% national parks and 
nature reserves. Less than 5% of the land is used for 4% urban purposes.  Agricultural uses 
include macadamia and avocado plantations, vegetable cropping (e.g. potato), cattle and dairy 
production. 

2.1.5 Major Transport Corridors  

The Buxner Highway situated north of the Marom Creek weir, connects Ballina with Lismore in the 
west and dissects the shire from east to west. The Pacific Highway dissects the shire from north 
to south and is located west of Ballina township. The Pacific Highway has been the subject of a 
major upgrade from Woolgoolga to just south of Ballina.  



Ballina Shire DWMS Risk Assessment Briefing Paper 

12NS07-R77-2   
September 2012 4 

3 Ballina Shire Water Supply 
Ballina has two main water supplies, the bulk supply from Rous Water and the Marom Creek 
Water Treatment Plant operated by Ballina Shire. The Marom Creek supply has in the past been 
supplemented with ground water from Ellis Road and Lindendale Road Bores near Alstonville.  
The Ballina and Lennox Head drinking water supply is distributed from the bulk water supplied by 
Rous Water’s Nightcap WTP via the Knockrow Reservoir. Rous Water also supplies drinking water 
from Emigrant Creek WTP to the Knockrow Reservoir, which is a contingency supply. Ballina Shire 
Council operate a number of reservoirs at Basalt Court and Lennox Reservoir at Lennox Head, 
Pine Avenue and East Ballina Reservoir at Ballina and the Ballina Heights Temporary reservoir at 
Ballina Heights.  
The Alstonville and Wollongbar water supply is sourced from the Rous Water bulk supply system 
at Lismore. A pipeline transfers water from the Holland Street reservoir at Goonellabah to the 
Wollongbar Reservoir. Rous Water has in the past operated bores at Convery’s Lane and Lumley 
Park to supplement the supply to Wollongbar and Alstonville however these are not currently 
operational.  
The Wardell water supply is operated entirely by Ballina Shire Council. Wardell water is supplied 
from the Marom Creek Weir and has the ability to utilise the Ellis Road and Lindendale bores. 
Drinking water is pumped to the Whites lane reservoir and then gravitates to the Meerschaum Vale 
and Wardell Reservoirs before being distributed to Wardell and Cabbage Tree Island.  A schematic 
overview of the system is provided in Appendix A. 
The Wardell system, has in the past supplied water back into the Rous system. 
Rous water is developing their Drinking Water Management System document and have defined 
their respective catchment characteristics and conducted their risk assessment. The residual risks 
from Rous Water to the Ballina Shire Council bulk distribution system are explained in Section 6. 

3.1 Wardell Supply System 
The Marom Creek is the water source for the Wardell water supply. The Marom Creek Water 
Treatment Plant is located on Marom Creek, adjacent to the weir.  The weir is partially fed by 
groundwater.  The Marom Creek catchment is characterised by intensive agriculture including 
cropping of macadamia and avocado, and dairy and cattle production.   
 
BSC have identified approximately 4000 septic tanks across the shire. Initial investigations 
concluded that approximately 50% of the septic tanks were failing.  An inspection program has 
been successfully implemented to manage the risks from septic tanks, comprising of 
approximately 250 inspections per year targeting environmentally sensitive areas.  BSC 
implemented a program to identify and cap all cattle dips across the region and create a 200-
meter exclusion zone around previous bore sites. 
 
The Marom Creek Water Treatment Plant (WTP) is manned 7 days per week and operates 3 to 4 
hours per day to meet the demand of the Wardell supply system.  Raw water is extracted from the 
Marom Creek weir when the raw water turbidity is less than 35 NTU. The Wardell system has 4 to 
5 days of storage, therefore selective extraction can be used to manage water quality. Daily grab 
sampling in the raw water indicates turbidity and pH levels in the raw water.  Raw water extraction 
is via two duty pumps that operate at a flow rate of 45 L/second with a coarse screen at the 
intake.  Water treatment plant operators report that there are no issues with algal blooms, due to 



Ballina Shire DWMS Risk Assessment Briefing Paper 

12NS07-R77-2   
September 2012 5 

the need to maintain flows for downstream users and environmental values.  The intake point is 
visually inspected daily. The WTP does not currently have flow meters on the raw water pumps. 
 
Alum and caustic are dosed inline following the raw water pumps, prior to discharge into the 
flocculation pond.  The flocculation pond is filled manually and the settling of floc takes place over 
a period of about 2 days.  The flocculation pond is fully enclosed with nets to exclude ducks and 
other birds from the pond. The sludge from the flocculation pond is removed and treated onsite 
every 12 months. 
 
Settled water overtops a weir at the end of the flocculation pond and is gravity fed to the sand 
filter. The sand filter comprises of layers of sand, anthracite and rock.  The filters are backwashed 
weekly, wastewater is directed to the sludge drying beds and infiltrates through the stream bed 
into Marom Creek. The target filtered turbidity is less than 1 NTU with a shutdown on >2 NTU.    
 
Filtered water is dosed with sodium hypochlorite inline prior to discharge into the clear water tank. 
Treated water is pumped to the Whites lane reservoir and then gravitates to the Meerschaum Vale 
and Wardell Reservoirs before being distributed to Wardell and Cabbage Tree Island.  The 
treatment process is depicted in Figure 2  

3.2 Gum Creek 

Ballina Shire Council have in the past drawn raw water from the Gum Creek Weir to supplement 
the Wardell supply, however this source is not currently used.   

3.3 Lindendale and Ellis Road Bores 

The Wardell water supply includes groundwater bores at Lindendale Road and Ellis Road.  These 
bores are currently not in operation, ceasing supply from Ellis Road in 2008.  Both bore sites have 
re-chlorination facilities.  The Lindendale Road bore is located adjacent to Marom Creek.   
 



Ballina Shire DWMS Risk Assessment Briefing Paper 

12NS07-R77-2   
September 2012 6 

 
Figure 2 Process Flow Diagram - Marom Creek WTP 

 

Raw water Pumps

Media

Filter

Flocculation Pond

Clear Water 

Tank

Backwash water

Backwash wastewater

Marom Creek Dam

Treated water to 

White’s Lane 

Reservoir

Backwash 

Reservoir

From 

White’s 

Lane 

Reservoir

Alum Caustic

Sodium 

Hypochlorate
S

e
t
t
l
e

d
 
w

a
t
e

r S
l
u

d
g

e

Infiltration beds Sludge

F
i
l
t
e

r
e

d
 

w
a

t
e

r

Clear 

water 

pumps

James Howey


James Howey
Lindendale Rd and Ellis Rd bores 
connected to White's Lane Main Ellis Road bore

James Howey


James Howey
Blower for air scour

Karen Pither




Ballina Shire DWMS Risk Assessment Briefing Paper 

12NS07-R77-2   
September 2012 7 

4 Water Supply System Schematics and Description  

4.1 Bulk Water Distribution  

Ballina and Lennox Head are supplied from Rous Water's bulk supply pipelines to a reservoir at 
Knockrow.  Water gravitates to the service reservoirs at Basalt Court and Lennox Reservoir at 
Lennox Head, Pine Avenue and East Ballina Reservoirs at Ballina and the Ballina Heights Temp 
Reservoir at Ballina Heights. 

Alstonville and Wollongbar are supplied from the Rous Water bulk supply system at Lismore. A 
pipeline transfers water from the Holland Street reservoir at Goonellabah to the Wollongbar 
Reservoir.  

4.1.1 Communication Protocols with Rous Water 

There is a water supply agreement between Rous Water and Ballina (also includes Richmond 
Valley Council, Byron Shire Council and Lismore Shire Council). The agreement details the 
communication protocols, levels of service and accountability.  

It states that Rous Water will supply the Retailers water of quality that meets the Rous Water 
Quality Management Plan and the Australian Drinking Water Guidelines.  

In terms of water quality and quantity, Rous water is required to notify the Retailers of any 
departure from the target water quality or quantity as soon as possible and within: 

• Minimum 7 days (for planned activities) 

• Maximum 1 hour after the incident is observed by Rous water (for unplanned events).  

 

 

Karen Pither




Ballina Shire DWMS Risk Assessment Briefing Paper 

12NS07-R77-2   
September 2012 8 

 
Figure 3 Rous Regional Water Supply  

 



Ballina Shire DWMS Risk Assessment Briefing Paper 

12NS07-R77-2   
September 2012 9 

5 Water Quality Information and Analysis  

5.1 Marom Scheme - Data and Interpretation  

Water quality test data are presented for the period March 2007 to early 2012, where available.   

5.1.1 Marom Creek Weir 

Table 1 shows the water quality data collected by Ballina water for the Marom Creek weir.  

Table 1 Marom Creek weir water quality data  

Parameter& Mean& StDev& Minimum& Maximum& Range& Count& <LOR&
pH& 6.6# 0.2# 6.2# 6.9# 0.7# 34# ##
Colour& 49# 18# 20# 100# 80# 34# ##
Turbidity&(NTU)& 5.6# 3.2# 1.5# 14.0# 12.5# 34# ##
Conductivity&(μS/cm)&& 95.8# 21.0# 0.1# 123.0# 122.9# 34# ##
Nitrates&(mg/L)& 0.2# 0.1# 0.0# 0.4# 0.4# 34# 10#
Total&phosphorus&(mg/L)& 0.1# 0.1# 0.0# 0.6# 0.6# 34# 24#
Total&solids&(mg/L)& 73# 22# 27# 123# 96# 34# ##
Iron&soluble&(mg/L)& 0.6# 0.5# 0.0# 2.2# 2.2# 32# 2#
Manganese&soluble&(mg/L)& 0.0# 0.0# 0.0# 0.1# 0.1# 32# 15#
Faeal&coliforms&(mg/L)& 190# 190# 5# 720# 715# 34# 3#

Figures 4-7 show the raw water charts for E. coli, pH, turbidity, iron and manganese. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 4 Raw Water – E. coli 

 
 



Ballina Shire DWMS Risk Assessment Briefing Paper 

12NS07-R77-2   
September 2012 10 

01
/01
/1
2

01
/07
/1
1

01
/01
/1
1

01
/07
/1
0

01
/01
/1
0

01
/07
/0
9

01
/01
/0
9

01
/07
/0
8

01
/01
/0
8

01
/07
/0
7

01
/01
/0
7

7.4

7.2

7.0

6.8

6.6

6.4

6.2

6.0

pH Marom Creek Dam -  Raw Water

 
Figure 5 Raw Water – pH 

01
/01
/1
2

01
/07
/1
1

01
/01
/1
1

01
/07
/1
0

01
/01
/1
0

01
/07
/0
9

01
/01
/0
9

01
/07
/0
8

01
/01
/0
8

01
/07
/0
7

01
/01
/0
7

16

14

12

10

8

6

4

2

0

NT
U

Turbidity Marom Creek Raw Water

 
Figure 6 Raw Water – Turbidity 

 
 
 
 



Ballina Shire DWMS Risk Assessment Briefing Paper 

12NS07-R77-2   
September 2012 11 

01
/01
/1
2

01
/07
/1
1

01
/01
/1
1

01
/07
/1
0

01
/01
/1
0

01
/07
/0
9

01
/01
/0
9

01
/07
/0
8

01
/01
/0
8

01
/07
/0
7

01
/01
/0
7

2.5

2.0

1.5

1.0

0.5

0.0

m
g/

L

Manganese
Iron

Iron and Manganese Marom Creek Dam - Raw Water

 
Figure 7 Raw Water – Iron and Manganese 

 
Table 2 shows the summary for algal identification at Marom Creek Dam for the period 2005-2009. 
Table 2 Marom Creek Dam – Algal identification summary 

Algal&Identification Value Count& Dates 

Mixed&Algae&L&No&Cyanophyta <100 42 Apr#105#1#Jul109 

Pseudanabaena&(Cyanophyta) 90,#800 2 Jul105#&#Apr109 

Diatoms 45 1 Apr109 

Chlorophyta& #1930,#8500,#460 3 Aug106,#Mar#&#Apr109 

Aphanocapsa&(Cyanophyta) 300 1 Aug108 

Chlamydomonas&(Chlorophyta)&No&Cyanophyta 34000 1 Mar108 

&Dinobryon&(Dinophyta) 195 1 Aug106 

Synura&(Chrysophyta) 300 1 Sep107 

 
  



Ballina Shire DWMS Risk Assessment Briefing Paper 

12NS07-R77-2   
September 2012 12 

5.1.2 Marom Creek Treated Water 

Table 3 shows the water quality data collected by Ballina water for treated water at Marom Creek 
WTP.  

Table 3 Marom Creek WTP – Treated Water Quality Summary 
Parameter& Mean& StDev& Minim

um&
Maximu

m&
Range& N& <&

LOR&
GuideL
line&

Health&

ExceedL
ences&
Health&

GuideL
line&
(Aes)&

ExceedL
ences&&
(Aes)&

pH& 7.3# 0.3# 6.7# 8.0# 1.3# 34# ## ## ## 6.51
8.5#

0#

Colour&& 1.9# 1.9# 0.5# 10.0# 9.5# 34# 14# ## ## ## ##
Turbidity&
(NTU)&

0# 1# 0# 3# 3# 34# 1# ## ## 5# 0#